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Tested By

Sona gam Baskey
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NIL Date: 24/09/2018

0015/NTH(ER)/CH(OD)/27/09/2018

Plastic Emulsion Paints
Swagat Wall Coat Exterior plastic emulsion (Wall Coat petit
Peach)

Exterior plastic emulsion paint received in packed plastic
containers (3*500ml) marked as Batch No.: WC/1019/24/9/18
Sample described as Wall coat "Petite Peach" Exterior plastic
emulsion,

1S:15489:2004
26/09/2018

From: 28/09/2018 To: 03/12/2018

On the lines of IS :101 and IS : 15489

As per specification

Checked By Approved By

/‘
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Dr. Anath Bandhu Mondal

Scientist- B (Chemical)

Susanta Kumar Ratha
SO (Chemical)
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Sl. No. Test Name Test Result Limit
e Condition Good, Sample is free from lumps, Good

e skin and odour of putrefaction.
2 Consistency Smooth, uniform and suitable for Suitable for application by
brushing without appreciable drag brushing

on the brush.

3 Surface Dry Less than 45 Mins. Class A & B Max. 45 min.,
Class C & D Max. 90 min.

4 Hard Dry Less than 4 Hrs. Class A & B Max. 4 hrs.
Class C & D Max. 8 hrs.

5 Finish \ Smooth, uniform and matt. Smooth & uniform
Tested By Checked By Approved By
Sona Ram Baskey Susanta Kumar Ratha Dr. Anath Bandhu Mondal

SA(Chemical) SO (Chemical) Scientist- B (Chemical)
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“SI. No. Test Name Test Result Limit
£ Lead (as Pb) 1 ppm 300 ppm Max
e, Content, ppm
7 Gloss at 60 deg. 2.9 Class A 0-10, Class B 11-25,
Class C 26-70, Class D 71 and
above
8 Fastness to light Passes the test. There should be no
appreciable colour difference
after the test.
9 Resistance to alkali Passes the test. There should be no
appreciable colour difference
after the test.
‘0 Thinning properties Satisfactory. Should mix readily with water.
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Checked By

Susanta Kumar Ratha
SO (Chemical)

Approved By

Dr. Anath Bandhu Mondal
Scientist- B (Chemical)
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‘Sl. No. Test Name Test Result Limit

“1 Application Satisfactory. Suitable for application by
. properties brush or spray.

12 Recoating Satisfactory. Should not show colour

properties i separation, sagging,pitting,

flaking or cracking.

13 Washability & Passes the test. The film should not show any
Cleanability test/Wet deterioration or colour fading.
scrub resistance

14 Accelerated Storage A. at (+60 deg. +/- 2 deg.)C: Passes The material should be
Stability the test. suitable for application by
. B. at (-5 deg. +/- 1 deg.)C:Passes the brushing or spraying after the
test. test
15 Mass in Kg./10 litres 12.86 Not specified
Tested By Checked By Approved By
L
/ »
Sona Ram Baskey Susanta Kumar Ratha Dr. Anath Bandhu Mondal

SA(Chemical) SO (Chemical) Scientist- B (Chemical)
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“§ Opacity (Hiding) Satisfactory. close match to the specified

colour after the test

17 Accelerated Satisfactory, No colour change, no To pass the test in different
weathering test inQ flaking, no cracking was observed. parameters like color, flaking
UV weathering , cracking & chalking.
apparatus for 21
days
feomft Nil
Mate :
HHad
Rermarks . In respect of tests carried out, the sample meets the requirements of 1S:15489-2004

Specification for Paint, Plastic Emulsion for Class A, Type 2.
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Sona Ram Baskey Susanta Kumar Ratha Dr. Anath Bandhu Mondal

SA(Chemical) SO (Chemical) Scientist- B (Chemical)



